= W F M
%= W =

PARTS BOOK

T, HEHFRS, #5.

Please confirm the relative applications Ref. No,part No.
when buying the parts.



o HLFETFAE /MAChing BEA FrAME ....veeveeeeeeee e eees ettt eenes s 1
T HUTEHLEEIBAE L/COVEE 1 oottt ettt ee e 3
o LT L EE B 2/COVEE 2 oottt et e e et et e et eeeeenenes 5
VU, EHHERLE /Crank Drive MECRAMISIM cuveveeeeeeeeeeee ettt ees et e et eteeeseseeseeeeeeseseneesneeseneees 7
Ty JEERFAE /Thread Tension MECHANISIM ...o.v.veveeeeeeeeeeeeeeeeee e et et s s sneeees 9
75~ ZEHLA (1)/Thread Guide and Thread Takeup (1) ....veeevcecvevieeeereeeeeeeseeeeeeessee e esenees 11
. TN (2)/Thread Guide and Thread Takeup (2) ...cceeveeceeveeceeeeeeee e 13
I\~ EFFFEBAE (1)/Need Drive Mechanism (1) ....c.cvcecceceeeeeeeeeeeeeee e seesese s ssnens 15
Fus AT (2)/Need Drive Mechanism (2) .......cceeveceeeeeieeeeeieeeeeeeeseeseeeeseeseses s sessneas 17
T+ AT (3)/Need Drive Mechanism (3) ......cvceeeeeeeeeveeeeeeseeeeeseeeeesesesssese s ssessesnenens 19
+—. LEZERLE /Upper Looper Drive MeChanism ...........cccevveeeveveeeeeeeeceieseeeeesesesseeseseesnes 21
+ . FEEEY /Lower Looper Drive MEChaNISM ......ecviveveeeeieeeeeeeeeees e 23

=. TEIRSEPL (1)/Chainstitch Looper Drive Mechanism (1) .......oovveeeveeervevevreseeinenns 25
+PU. “EIRZELF (2)/Chainstitch Looper Drive Mechanism (2) ........cvvveeevevveeeevrnneinnans 27
T ZEBTHTTHLII JFeed MEChNISM ...ttt ens 29
TN TEATHLAL JFEEA MECNANISIN <.t ee ettt ee e eeee et eneae e s eneeenenes 31
Ty BIAAHLA JKNife DIIVE MECNENISIM w.vveeeeeeeeeeeeeeeeeeeeeee ettt e see e e eeseeeseesesenesenes 33
F )N FEIEBIHIF /Presser FOOt MECRANISIN ..o..ove.eeeeeeeeeeeeeee oottt et ee e eeeeeaes 35
A BEHHIR (1)/LUbrinarion MeChanism (1) cv.e.eeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeseeeeeeeeeeeeseeeeeseseeeenenen 37
Ty BEMHLR (2)/Lubrinarion Mechanism (2) ....cc.cvvceeveeeceeeeeeeeeeeeeie e eeee et 39
Ty HR ZEE IR EBIE [HRDEVICE wvvvveeiieieeieie ettt 41
T Ty B A JOPECITIC vttt 43
T = ZRZETAE JTREEAT SUBNT .ottt enenennas 45
AP, FEALERAE: /Parts For Simi-Submerged LNStallation ............c.vevevevecveceeeeeeseeeeesieeenenas 47
A BENLBAE IR 2 /ACCESSOTIES ASSEMBIES ...ttt eeeeees 49



—. Ml7e B /Machine Bed Frame




—. Pl &R /Machine Bed Frame

=2
Ref.No.

TS0 0N AW =

R — = — — o e
—_— O O 0 NN R W

M B
Part NO.

188010101
188010201
188010301
188010401
188010501
188010601
188010701
188010801
014040632
188080701
188080201
188110801
188120101
188042401
188150901
188110501
66494-1

018062532
188170301
188110501
188120101

Vi

Partname

A
o 7 A
PR
ELRlIRE
s )
FURS S e
IR S A
YE S
N7 FR % e IR AT MAaxe
LR CTIL S
DL PeES
R RIES
BRI EES
Fhh £
PEOILHESS
RIS
T s
AT M6x25
WAL VESS
MG E
RS

F ATk

Description

pillar

Oil return pipe pin

Spring pin

Direct nozzle

Tubing (short)

Line pipe

Needle plate support

Rubber stopper

Hexagon socket set screw M4x6
Needle bar drive shaft left sleeve
Drive shaft right sleeve

Upper looper shaft front sleeve
Back sleeve of upper looper shaft
Spindle sleeve

Differential cover

Back sleeve of upper looper shaft
trademark

Screw M6x25

Front cover

Cutter shaft back sleeve

Axle sleeve

% Iy £k 4k
three~thread four—thread five—thread
4 4 4
1 1 1
1 1 1
1 1 1
1 1 1
2 2 2
1 1 1
1 1 0
2 2 2
1 1 1
1 1 1
1 1 1
1 1 1
1 1 2
1 1 1
1 1 1
1 1 1
2 2 2
1 1 1
1 1 1
1 1 1

g E(Number)



B (1) /Cover (1)

. HLFEHLE A




= HLEHLEIRAE (1) /Cover(1)

N B0 4t (Numbe
Fe W e 5 F % i 3 P o
Ref.No. Part NO. Partname Description o - .

three-thread four—thread five—thread

1 UHDS000F0201 |35 Upper cover 1 1 1
2 188020201 L@k Cover pad 1 1 1
3 188020301  J#LE Oil window 1 1 1
4 188041701  Jh{L Oil window pad 1 1 1
5 188020501  -35iH%E Cover oil plug 1 1 1
6 188020601 L3 Upper looper shaft hole plug 1 1 1
7 188020701  #HFFfLEE Needle bar hole plug 1 1 1
8 188020801  fll5& Side cover 1 1 1
9 188020901 {75 Side cover cushion 1 1 1
10 188021001 ' H B2 B BLIRET Shield bracket segment screw 1 1 1
11 188021101 I Wave gasket 2 2 2
12 188021201  #H B2 Goggles bracket 1 1 1
13 188021301  #HH Goggles 1 1 0
13 188021302  {"HE: Goggles 0 0 1
14 188021401  T#AfE: Lamp assembly 1 1 1
15 188021501 AT Upper looper front cover 1 1 1
16 188021601  #&%EME Hinge seat 1 1 1
17 188021701 4Kk Hinge 1 1 1
18 188021801  XKfEE: Hinge spring 1 1 1
19 UHD5000F0219 A7 The front cover 1 1 1
20 188022001  FiF&EEMR Front cover plate 1 1 1
21 188022101  HEEMIIIZZ Front cover top wire 1 1 1
22 188022201 i@ Rz HAR Serew 1 1 1
23 188022301  AlZaE{%HR Front cover locking plate 1 1 1
24 188022401  Hi#GH{SRE Front cover locking leaf spring 1 1 1
25 188022501  HLfmfF Electronic control components 1 1 1
26 102110201 FEZiR Crimping board 1 1 1
27 062401212 L35 H24TM10x12 Upper cover screw M10x12 4 4 4
28 062401212 IZEHEETM10x12 Side cover screw M10x12 4 4 4
29 060300516 4P H BH2%TM3x5 Goggles screw M3x5 2 2 2
30 062401212 JTA{FIEETMAX12 Lamp assembly screw M4x12 2 2 2
31 062421212 EHEEEIRETMAX 12 Hinge seat screw M4x12 3 3 3
32 012400436 BES7 BIEETMdx4 Hinge support screw M4x4 2 2 2
33 062400512 i 55 EHRIRETMAXH Front cover plate screw M4x5 4 4 4
34 188090401 7 EXHAETM3x3 Tightening screw M3x3 1 1 1
35 062300516  HiI G BHFE EARIEETM3X5 Serew 1 1 1
36 018504032 FHLIE IR ETMOx40 Electric control screw M5x40 4 4 4
37 062400812 FELZEFEARIHFTM4x8 Wire clamp screw M4x8 1 1 1
38 66494-2 FERL Plate 1 1 1
39 66494-3 BEIUSEAR Plate 1 1 1













































































































































	页 1
	页 2
	页 3
	页 4
	页 5
	页 6
	页 7
	页 8
	页 9
	页 10
	页 11
	页 12
	页 13
	页 14
	页 15
	页 16
	页 17
	页 18
	页 19
	页 20
	页 21
	页 22
	页 23
	页 24
	页 25
	页 26
	页 27
	页 28
	页 29
	页 30
	页 31
	页 32
	页 33
	页 34
	页 35
	页 36
	页 37
	页 38
	页 39
	页 40
	页 41
	页 42
	页 43
	页 44
	页 45
	页 46
	页 47
	页 48
	页 49
	页 50
	页 51
	页 52

